
GUIDELINES FOR

DRINKING 
WATER 
QUALITY

Guideline Technical Document

METRIBUZIN



Health Canada is the federal department responsible for helping the people  
of Canada maintain and improve their health. Health Canada is committed  
to improving the lives of all of Canada’s people and to making this country’s 
population among the healthiest in the world as measured by longevity,  
lifestyle and effective use of the public health care system.

Également disponible en français sous le titre :
Recommandations pour la qualité de l’eau potable au Canada :  
Document technique – Métribuzine

To obtain additional information, please contact:

Health Canada
Address Locator 0900C2
Ottawa, ON K1A 0K9
[...]
are supported by bench-scale studies that provide further evidence that metribuzin can 
be effectively removed using chlorine oxidation (Miltner et al., 1989; Chamberlain et al., 
2012; Hu et al., 2017). Hu et al. (2017) studied the reaction of chlorine and metribuzin 
(initial concentration of 1000 µg/L) under varying conditions, including chlorine dose, pH, 
and bromide and ammonium concentrations. The authors noted that degradation rates 
increased with increasing temperature, decreasing pH, increasing bromide concentration, 
and decreasing ammonium concentration. 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY

METRIBUZIN  Guideline Technical Document20

Bench-scale testing conducted with other oxidants including ClO2, MnO4
- and O3 has 

reported moderate to high removal of low levels of metribuzin (Miltner et al., 1989; 
Chamberlain et al., 2012). Chamberlain et al. (2012) reported greater than 50% removal  
of 1.5 to 3 µg/L of metribuzin using a ClO2 dose and contact time that are typical for 
drinking water disinfection. MnO4

- and O3 removals ranged from 20% to greater than 50% 
depending on the pH. The same study reported that oxidation with monochloramine and 
ultraviolet light was not effective for removal of metribuzin. 

Overall, these studies demonstrate that depending on the influent metribuzin 
concentration and other water quality parameters, drinking water treatment plants using 
chlorination and other oxidants (e.g., ClO2, O3, MnO4

-) are capable of lowering metribuzin 
concentrations below the MAC during typical treatment plant operations (Miltner et al., 
1989; Chamberlain et al., 2012). 

When using oxidation processes for pesticide removal in drinking water, it is important  
to be aware of the potential formation of by-products due to degradation of the target 
compound (Ikehata and Gamal El-Din, 2006; Chamberlain et al., 2012). Removal of  
the target pesticide alone does not ensure that the treatment is efficient and that  
full mineralization (to carbon dioxide, inorganic ions and water) has been achieved.  
In addition, water utilities should consider the potential formation of disinfection  
by-products based on the oxidant selected and the source water quality. Several authors 
have reported the presence of potential degradation products from the oxidation of 
metribuzin. Miltner et al. (1989) reported the presence of additional chromatographic 
peaks following chlorine oxidation of metribuzin (degradation by-products were not 
identified). Hu et al. (2017) reported that chloroform, 1,1,1-trichloroacetone, and 
dichloroacetonitrile were formed (less than 1% molar yield) following chlorination of 
metribuzin. To examine whether the target pesticides were degraded and mineralized, 
several authors have monitored the decline of organic carbon content (either total or 
dissolved) and/or chemical oxygen demand (COD) (Ikehata and Gamal El-Din, 2006; 
Beduk et al., 2012; Li et al., 2019). Pilot-scale testing is an important step for water utilities 
considering oxidation processes for pesticide removal in drinking water. 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY 
Guideline Technical Document METRIBUZIN 21

Table 5. Removal of metribuzin via oxidation 

Oxidant
Influent 
(µg/L)

Oxidant 
Dose 
(mg/L)

Removal 
(%) Process Description Reference

Chlorine

2.41 2.95 94

Full-scale: Conventional surface water 
treatment. Chlorine applied post 
filtration (Chlorine dose: 2.95 mg/L; 
residual: 2.23 mg/L).

Miltner  
et al. (1989)a

60.1 3.1 96 Bench-scale: Chlorine residual:  
1.8 mg/L following 6 hr reaction time.

1.5–3 2–5 20–50

Bench-scale: Experiments conducted 
under typical surface water disinfection 
conditions: CT: 107–173 mg·min/L;  
pH 6.6 and 8.6

Chamberlain  
et al. (2012)b

Chlorine 
dioxide

60.1 5.9 100 Bench-scale: Chlorine residual:  
3.8 mg/L following 6 hr reaction time. Miltner  

et al. (1989)
34.4 2.0 60 Bench-scale: Chlorine residual:  

0.4 mg/L following 2 hr reaction time.

1.5–3 2–3 > 50 Bench-scale: CT: 38–73 mg·min/L;  
pH 8.6 

Chamberlain  
et al. (2012)b

Ozone 1.5–3 1–2 > 50 Bench-scale: CT: 0.2–0.3 mg·min/L;  
pH 6.6 

Chamberlain  
et al. (2012)b

Permanganate 1.5–3 3–5 20–50 Bench-scale: CT: 134–64 mg·min/L;  
pH 8.6 

Chamberlain  
et al. (2012)b

a Removal estimates may have been impacted due to lack of quenching following sample collection. 
b CT = disinfectant concentration (C) x time (T) at 23 ± 1 °C. Experiments were conducted at pH of 6.6 and 8.6. 

Data only reported for the pH where removal was greater than 20%.

4.2.1.3  Activated carbon adsorption

Activated carbon adsorption is widely used to reduce the concentration of micropollut-
ants, including pesticides, in drinking water (Haist-Gulde and Happel, 2012; van der Aa  
et al., 2012). Activated carbon can be applied in two ways: slurry applications using  
powdered activated carbon or fixed bed reactors with granular activated carbon  
(Chowdhury et al., 2013). 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY

METRIBUZIN  Guideline Technical Document22

Although there is limited full-scale data published regarding the use of activated carbon 
specifically for metribuzin adsorption, it is expected to be effective for metribuzin 
removal based on its physical-chemical properties (e.g., solubility, molecular size, polarity) 
and published research on adsorption capacity. Data generated through bench-scale 
testing to determine adsorption coefficients for pesticides are useful in predicting 
whether activated carbon adsorbs a particular pesticide (US EPA, 2011). In general, 
pesticides with an adsorption capacity constant (e.g., Freundlich coefficient) greater than 
200 µg/g (L/µg)1/n are considered to be amenable to removal by carbon adsorption (Speth 
and Miltner, 1989; Speth and Adams, 1993; US EPA, 2011). However, it is important to note 
that the presence of natural organic matter (NOM) adds complexity to activated carbon 
treatment because NOM competes directly for adsorption sites or fouls the carbon by 
blocking pores (Chowdhury et al., 2013). Since the adsorption capacity of activated carbon 
can be affected by many factors, including the compound’s ionic character and the 
solution pH, appropriate testing (e.g., jar tests, rapid small scale column tests) should  
be conducted to confirm removal.

POWDERED ACTIVATED CARBON

Many pesticides have been found to strongly adsorb to powdered activated carbon (PAC) 
(Chowdhury et al., 2013). The use of PAC offers the advantage of providing virgin carbon 
when required (e.g., during the pesticide application season) (Miltner et al., 1989). The 
removal efficiency of PAC depends on the PAC type and dose, the contact time, the PAC 
characteristics (type, particle size), the adsorbability of the contaminant, and the presence 
of NOM (Gustafson et al., 2003; Summers et al., 2010; Haist-Gulde and Happel, 2012; 
Chowdhury et al., 2013). 

Miltner et al. (1989) compiled data from a full-scale PAC application and jar tests to 
estimate PAC capacity versus pesticide concentration and calculated a Freundlich 
adsorption coefficient of 61.7 mg/g(L/mg)1/n (61 700 µg/g(L/µg)1/n) in a natural river water.  
In this study, higher or similar adsorption of metribuzin compared with similar pesticides 
such as atrazine was observed. The authors concluded that PAC applied at dosages 
typically used for taste and odour control would also be sufficient for removal of several 
pesticides (including metribuzin) if moderate percent removal is required. Similarly, Frank 
et al. (1991) reported that a seasonal PAC dose of 5 mg/L completely removed metribuzin 
(mean influent concentration of 1.7 µg/L) from a surface water supply.



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY 
Guideline Technical Document METRIBUZIN 23

GRANULAR ACTIVATED CARBON

The use of granular activated carbon (GAC) is an effective approach for treating organic 
contaminants that are regularly found in source water at concentrations of concern 
(Chowdhury et al., 2013). The capacity of GAC to remove pesticides by adsorption depends 
on the filter velocity, empty bed contact time (EBCT), the GAC characteristics (type, 
particle size, reactivation method), the adsorbability of the contaminant, and the filter run 
time (Haist-Gulde and Happel, 2012). In addition, because GAC fixed-bed adsorbers are 
typically operated on a continuous basis, the GAC can become fouled (or preloaded) with 
NOM and may be partially ineffective for metribuzin removal (Knappe et al., 1999; 
Summers et al., 2010; Haist-Gulde and Happel, 2012; Chowdhury et al., 2013). Miltner et al. 
(1989)alachlor, metolachlor, cyanazine, metribuzin, carbofuran, linuron, and simazine were 
found in the influent to three water treatment plants in stormwater runoff. Studies at 
these plants, together with bench-scale studies, demonstrated poor control by 
conventional treatment processes. The relatively high adsorption capacities of these 
agrichemicals indicate that granular activated carbon can be cost effective for their 
control. Powdered activated carbon applied at dosages used for the control of tastes and 
odors can also be effective if moderate percent removal is required. The GAC bed was  
18 inches deep, 30 months old and had an EBCT of 2.81 minutes at a loading rate of  
4 gpm/ft2 (9.8 m/hr). The mean influent metribuzin concentration was 0.89 µg/L and the 
mean removal was 57% over a period of 11 sample days. This removal efficiency was similar 
to those observed for other triazine herbicides, including atrazine, cyanazine and simazine.

4.2.1.4  Membrane filtration

In general, nanofiltration (NF) and reverse osmosis (RO) are effective pressure-driven 
membrane processes for the removal of pesticides from drinking water (Van der Bruggen 
and Vandecasteele, 2003; US EPA, 2011). The effectiveness of RO and NF for pesticide 
removal is dependent on the membrane characteristics, pesticide properties, feed water 
composition, operating conditions and membrane fouling (Van der Bruggen and 
Vandecasteele, 2003; Plakas and Karabelas, 2012). 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY

METRIBUZIN  Guideline Technical Document24

Since the main mechanism for pesticide removal using NF and RO membranes is size 
exclusion, the molecular weight cut-off (MWCO) of the membrane is an important 
characteristic. Bellona et al., (2004) present a flowchart using the parameters of the 
pesticide in water (e.g., molecular weight, log Kow, molecular diameter) and those of the 
membrane (e.g., MWCO, pore size) to determine the potential for removal. This chart 
could aid in the choice of a possible membrane for metribuzin removal. Based on the 
molecular weight of metribuzin (217 Da), membranes with a MWCO of between 200 
and 400 Da is considered appropriate for metribuzin. In addition to the sieving effect, 
retention of small pesticide molecules by larger pore-size membranes can be influenced 
by the physicochemical interactions between the pesticide and the membrane surface 
(Plakas and Karabelas, 2012).

Table 6. Metribuzin removal via reverse osmosis and nanofiltration 

Influent 
(µg/L) Rejection Membrane Type Process Description Reference

10 87%–97% Polyamide NF

 » Bench-scale: groundwater (total alkalinity 
120 mg/L as CaCO3).
 » Membrane MWCO of 300 Da.
 » Test conditions: Spiral wound configuration, 
15 or 50% recovery; flux 10 or 15 gsfd.

Chen  
et al. 
(2004)

4.5

85% Cellulose-acetate RO  » Bench-scale: surface water pre-treated  
with coagulation, sedimentation, filtration, 
and ultra-filtration.
 » Test conditions: All membranes in 4x40 
spiral wound configuration, 9% recovery. 
 » At 80% recovery, initial concentration of  
1.4 µg/L and composite polyamide RO: 93% 
rejection estimated from modelling data. 

Hofman  
et al.  
(1997)a

98% Composite polyamide RO

99% Ultra-low pressure RO

2.53

59% Cellulose -acetate RO  » Bench-scale: surface water pre-treated with 
coagulation, sedimentation, filtration.
 » Test conditions: Pressure: 150–200 psi, 
9%–13% recovery, permeate flux:  
7.58–23 gal/min.

Fronk and 
Baker 
(1990)a

76% Polyamide RO

100% Thin film composite RO

a MWCO data not available for this study.



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY 
Guideline Technical Document METRIBUZIN 25

Bench-scale studies have shown that RO and NF are effective for the removal of 
metribuzin from drinking water (Fronk and Baker, 1990; Hofman et al., 1997; Chen et al., 
2004). Studies using a variety of membrane types and operating conditions for metribuzin 
removal are reported in Table 6. These data demonstrate that rejections of metribuzin 
ranging from 59% to 99% can be achieved. In general, thin-film composite and ultra-low 
pressure RO membranes achieved the highest rejection (99% to 100%) of metribuzin 
(Fronk and Baker, 1990; Hofman et al., 1997). Chen et al. (2004) found that rejection of 
metribuzin using a spiral-wound polyamide NF membrane was also effective (up to 97%) 
under optimum conditions (e.g., high flux and low recovery).

4.2.2  Residential-scale treatment

In cases where metribuzin removal is desired at the household level—for example, when a 
household obtains its drinking water from a private well—a residential drinking water 
treatment unit may be an option for decreasing metribuzin concentrations in drinking 
water. Before a treatment unit is installed, the water should be tested to determine the 
general water chemistry and metribuzin concentration in the source water. To verify that a 
treatment unit is effective, water entering and leaving the treatment unit should be 
sampled periodically and submitted to an accredited laboratory for analysis. Units can 
lose removal capacity through use and time and need to be maintained and/or replaced. 
Consumers should verify the expected longevity of the components in the treatment unit 
according to the manufacturer’s recommendations and service it when required. 

Health Canada does not recommend specific brands of drinking water treatment units, 
but strongly recommends that consumers use units that have been certified by an 
accredited certification body as meeting the appropriate NSF International/American 
National Standards Institute (NSF/ANSI) standards for drinking water treatment units. The 
purpose of these standards is to establish minimum requirements for the materials, 
design and construction of drinking water treatment units. This ensures that materials in 
the unit do not leach contaminants into the drinking water (i.e., material safety). In 
addition, the standards include performance requirements that specify the removal that 
must be achieved for specific contaminants (i.e., reduction claim) that may be present in 
water. Certification organizations provide assurance that a product conforms to applicable 
standards and must be accredited by the Standards Council of Canada (SCC). Accredited 
organizations in Canada (SCC, 2019) include:
 » CSA Group
 » NSF International 
 » Water Quality Association

https://www.csagroup.org/
https://www.nsf.org/
https://www.wqa.org/


GUIDELINES FOR CANADIAN DRINKING WATER QUALITY

METRIBUZIN  Guideline Technical Document26

 » UL LLC
 » Bureau de normalisation du Québec (available in French only)
 » International Association of Plumbing and Mechanical Officials 
 » Truesdail Laboratories, Inc.

An up-to-date list of accredited certification organizations can be obtained from the SCC.

The drinking water treatment technologies that are expected to be effective for 
metribuzin removal at the residential-scale include: 
 » reverse osmosis (RO)
 » adsorption

Currently, metribuzin is not included in the performance requirements of NSF/ANSI 
standards. However, consumers can use a treatment unit that is certified to the standards 
for reverse osmosis or adsorption to ensure that the material safety has been tested. 
These standards are NSF/ANSI Standard 58—Reverse Osmosis Drinking Water Treatment 
Systems and NSF/ANSI Standard 53—Drinking Water Treatment Units—Health Effects 